



Summary statement regarding technical tests performed on cases produced by GT Line Srl – “EXPLORER” series

With this

WE DECLARE

That shockproof cases of the “EXPLORER” series, made of polymeric material, produced by **GT Line Srl** and identified with the following codes:

1908	2717	4419	5326	9413
1913	3317	4820	5822	10840
2209	3317W	5117	5833	11413
2214	3818	5122	7630	13513
2712	4412	5325	7641	13527

were subjected to the following tests:

- ✓ **Dry heat and low temperature**
- ✓ **Storage test**
- ✓ **Vibration test**
- ✓ **Horizontal and vertical impact test**
- ✓ **IP67 assessment**

according to the following reference standards:

- ✓ **CEI EN 60529 (1997) + A1 (2000)**
- ✓ **Defence Standard 81-41 (Part 3)/Issue 4 del 2000-06-23**
- ✓ **STANAG 4280 (ed. 2) del 1999-02-08**

And the test results were **CONFORMAL** in respect of the standards requirements.
Details of the results are reported in CERMET’s test report listed in the Annex below.

Date: 06/03/2013 of the laboratory

**Technical Manager
of the Laboratory**

Roberto Bertozzi

**ANNEX: list of the test reports issued by CERMET**

Product code	Job	Test Report
1908	LBO07E00477	2007-00160
1913	LBO07E00035	2007-00051
2209	LBO07E00477	2007-00160
2214	LBO07E00035	2007-00051
2712	L04E366 L05E181	2005-071
2717	L04E366 L05E181	2005-071
3317	L04E366 L05E181 LBO07E00630	2005-071 2007-00179
3317W	MBO12E01549	1200387BRI
3818	L02E379	2002-118
4412	LBO07E00035	2007-00051
4419	LBO07E00035	2007-00051
4820	L02E379	2002-118
5117	L05E527 LBO07E00035	2005-154 2007-00051
5122	L05E527 LBO07E00035	2005-154 2007-00051
5325	MBO12E01549	1200388BRI
5326	MBO12E01549	1200389BRI-A
5822	L02E379 LBO07E00749	2002-118 2008-00003
5833	L02E379	2002-118
7630	L02E379	2002-118
7641	L04E366 L05E181	2005-071
9413	MBO10E02080	2011-00006
10840	LBO07E00585 LBO07E00652	2007-00165 2007-00200
11413	LBO07E00477	2007-00160
13513	L05E527 LBO07E00477	2005-154 2007-00160
13527	LBO07E00477	2007-00160